Bofors Nobel Superfund Site

10 =

Final
October 6, 1998

COST AND
PERFORMANCE

REPORT

Groundwater Extraction and
UV Oxidation Treatment

At the Bofors Nobel Superfund Site

Prepared by:

Operable Unit 1
Muskegon, Michigan

October 1998

Final

U.S. Army Corps of Engineers
Hazardous, Toxic, Radioactive Waste
Center of Expertise

35

October 6, 1998



Bofors Nobel Superfund Site

SITE INFORMATION

IDENTIFYING INFORMATION

Site Name: Bofors Nobel Superfund Site
Location: Muskegon, Michigan
Operable Unit: Oou1

CERCLIS #: MID006030373

ROD Date: September 17, 1990
Technology: Ultraviolet (UV) Oxidation
Type of Action: Groundwater Remediation

Figure 1 shows the location of the Bofors Nobel Superfund Site in Michigan.
[...]
Tetrachloroethylene Toluene 1,1,1-Trichloroethane
Trichloroethylene 2-Methylphenol Trimethylphenol
1,1,2,2-Tetrachloroethane Vinyl Chloride di-n-Propyl formamide
1,1-Dichloroethylene Xylene Trans-1,2-dichloroethylene
3,3'-Dichloro-2,4’-diaminobiphenyl 3,3-dichlorobenzidine isomer

CONTAMINANT PROPERTIES

Table 2 lists selected properties for several of the most common contaminants present at the Bofors Nobel
site.
Table 2. Contaminant Properties

Property Units Benzene Benzidine 2-Chloro-aniline 1,2-DCE TCE
Chemical Formula - CeHs Ci2H12N; CeHsCIN C2H,Cp C2HCl,
Molecular Weight g/mole 78.11 184.23 127.57 96.95 131.5
Specific Gravity - 0.8765 1.250 1.213 1.28 (cis) 1.46

1.26 (trans)
Vapor Pressure mmHg 76 (20°C) 0.83 (20°C) 0.17 (20C) 200 (trans) 57.8 (20°C)
(14°C)
Boiling Point °C 80.1 402 208.8 60 (cis) 86.7
48 (trans)
Octanol-Water Partition - 135 65 79 123 (trans) 339
Coefficient (Kow)

NATURE AND EXTENT OF CONTAMINATION

Several environmental investigations have been performed at the Bofors Nobel site. In 1978, Bofors
Lakeway, at the direction of MDEQ, completed installation and began operation of thirteen groundwater
extraction wells, primarily located along the southern boundary of the property. The wells were designed to
prevent the migration of contamination beyond the site boundaries. Operation of the extraction wells has
continued since that time. Prior to 1994, extracted groundwater was treated at the Lomac facility and
discharged to the Muskegon County Wastewater Treatment Facility. Since 1994, groundwater treated by
the UV oxidation system has been discharged directly to Big Black Creek. No groundwater contamination
has been detected down gradient of the project site. Modeling has indicated that the existing extraction
system is capable of retaining the plume of contamination on the project site. It is estimated that termination
of extraction well operation would allow contaminant migration offsite within three days of pump cessation.

@7  gg=  Prepared by: Final
i I U.S. Army Corps of Engineers October 6, 1998
L Hazardous, Toxic, Radioactive Waste
Center of Expertise

43



Bofors Nobel Superfund Site

Remedial investigation field activities at the site have included:

a) Surface soil sampling

b) Subsurface soil sampling
C) Groundwater sampling

d) Geophysical investigation
e) Air monitoring

Data from hundreds of soil boring and groundwater monitoring wells has allowed the development of
numerous two-dimensional contour diagrams illustrating the surface areas, groundwater elevations, and
contaminant concentrations profiles. These diagrams have been used to verify that current pumping
scenarios are adequate to provide capture of the site contamination.

The hydrogeologic unit located beneath the project site is consistent in composition and exhibits a range of
conductivity values commonly associated with a clean sand aquifer. The mean hydraulic conductivity for the
wells tested at the project site was 4.4 x 102 cm/sec. The transmissivity at the site ranges from 43,000 to
60,000 gpd/ft, with an average value of 48,000 gpd/ft. These values are judged to be representative of the
aquifer, based upon its characterization. The storage coefficient, also felt to be consistent for a sandy
aquifer, was found to be approximately 0.27. Based upon the assumption that the aquifer is 80 feet thick
and the average transmissivity of 48,000 gpd/ft, the coefficient of permeability was found to be 600 gpd/ft,
or 2.8 x 10 cm/sec, which correlates well with the previously stated value of 4.4 x 10 cm/sec.

The most prevalent and highest concentration contaminants of concern at the Bofors Nobel site include
benzene, benzidine, 2-chloroaniline, 1,2-dichloroethene, trichloroethene, 3,3-dichlorobenzidine, aniline and
vinyl chloride. The highest groundwater concentrations detected for each of the contaminants listed above
are shown in Table 3. These concentrations are all from groundwater samples collected prior to installation
of the GWTP (pre-1994).

Table 3. Highest Detected Contaminant Concentrations (Pre-1994)

Constituent Maximum Concentration (ug/L) Well or Well Cluster ID
Benzene 60,000 WC-27
Benzidine 1,300 MW-108
2-Chloroaniline 63,000 WC-27
1,2-Dichloroethene 1,900 LW-3
Trichloroethene 43 PW-41
3,3-Dichlorobenzidine 2,600 PW-41
Aniline 10,000 WC-27

Vinyl Chloride 1,000 W-33

The average concentrations of the most prevalent groundwater contaminants over a 16-month period from
November 1994 through February 1996 are shown in Table 4.

@7  gg=  Prepared by: Final
i I U.S. Army Corps of Engineers October 6, 1998
L Hazardous, Toxic, Radioactive Waste
Center of Expertise

44



Bofors Nobel Superfund Site

Table 4. Average Concentrations for Selected Contaminants (1994-1996)

Compound Average Concentration (ug/L)
Benzene 350
Benzidine 315
2-Chloroaniline 270
1,2-Dichloroethene 180
Trichloroethene 100
3,3-Dichlorobenzidine 80
Aniline 40
Vinyl Chloride 33

As of October 1997, extracted groundwater contained approximately 1.5 mg/L of total organic compounds
prior to treatment. The metals concentrations in the plant influent have not exceeded the regulatory limits
established by the MDEQ.

OU 01 (GOU) was intended as a remedy for contaminated groundwater at the site. To summarize the
aquifer parameters discussed in the previous paragraphs, the critical aquifer characteristics have been
estimated as follows:

Table 5. Aquifer Characteristics

Apparent Hydraulic
Unit Thickness Conductivity Transmissivity Flow Direction
Operable Unit 1 80 feet 600 gpd/ft’2 48,000 gpd/ft Southerly

Groundwater at the southern boundary of the project site and across the entire Bofors Nobel site acts as an
unconfined aquifer.

TREATMENT SYSTEM DESCRIPTION

PRIMARY TREATMENT TECHNOLOGY

Pump and Treat with UV Oxidation
SUPPLEMENTAL TREATMENT TECHNOL OGIES

Pretreatment (water) — Chemical (chemical precipitation) and Filtration

Post-Treatment (water) — Carbon Adsorption and Air Stripping
Post-Treatment (solids) — Sludge Dewatering (filter press)

TIMELINE

Table 6 shows a timeline of significant activities that have occurred on the Bofors Nobel project.

@7  gg=  Prepared by: Final
i I U.S. Army Corps of Engineers October 6, 1998
L Hazardous, Toxic, Radioactive Waste
Center of Expertise

45



Bofors Nobel Superfund Site

Table 6. Project Timeline

Date Activity
September 1991 Advanced Oxidation Treatment Demonstration Testing
September 1991 through April 1992 System Design
August 1992 Bid Submittal Deadline
October 1992 Contract Award
November 1992 Construction Mobilization
June 1994 Construction Complete
September 1994 Initiate Treatment Operations

TREATMENT SYSTEM SCHEMATIC AND TECHNOLOGY DESCRIPTION AND OPERATION.
Figure 3 shows a schematic diagram of the groundwater treatment system.

The extraction well network was constructed in 1978 as part of a proactive approach to site cleanup by the state
of Michigan. No additional extraction wells were installed during construction of the groundwater treatment
facility. Records providing extraction well details, pump types and casing/screen intervals are limited and were
not available for the preparation of this document.

The facility design flow has been established as 782 gpm, with a maximum of 732 gpm derived from the
wellfield, and 50 gpm as plant recycle. The current operating flow rate varies between 390 and 500 gpm,
depending upon the season. Groundwater is discharged to the treatment facility from the extraction well network
and was initially directed to a metals precipitation unit (solids contact unit 1) for pretreatment prior to organics
removal. The metals precipitation unit was operated for approximately two years after system start-up. Because
it was determined to be unnecessary at that time, it has since been taken out of service. Following solids contact
unit 1, water is sent through a dual media gravity filter. Filtered water gravity flows through a UV Oxidation
system to treat organic contaminants. Treated water gravity flows into a sump, from which it is pumped through
four columns of granular activated carbon (GAC). GAC treatment is provided for polishing, and as a backup
measure in the event the UV system is offline. Following polishing, the pH is elevated in solids contact unit 2 to
convert ammonium ions (NH," - present at neutral pH) to strippable ammonia (NH;), for removal within the
ammonia stripping columns. The pH-adjusted water travels from solids contact unit 2 to the ammonia stripping
sump, where it is then pumped through the ammonia stripping column. After stripping, the water is neutralized
by acid addition, and the water is directed to the effluent holding vault. The holding vault also serves as a source
of fire protection water at the facility. Water from the holding vault overflows through a weir and discharges to
Big Black Creek at the southern edge of the site.

Solids generated in the two solids contact units are pumped to a sludge thickener. Thickened sludge is
amended with lime to improve handling and dewatering, and is then pumped to a sludge filter press. The 25
to 35 percent solid sludge cake from the filter press is further processed to remove excess water using a
sludge dryer. The solids content in the sludge is increased to approximately 90 percent in the sludge dryer.
Sludge exiting the sludge dryer is transferred to bags and is disposed at a solid waste landfil. Water
generated by the filter press is recycled to the head of the treatment facility.

@7  gg=  Prepared by: Final
i I U.S. Army Corps of Engineers October 6, 1998
L Hazardous, Toxic, Radioactive Waste
Center of Expertise

46



Bofors Nobel Superfund Site

TO
ATMOSPHERE

EXTRACTION
WELLS ~ SOLIDS CONTACT GRAVITY
A UNIT 1 (SAND) FILTER

UV/OXIDATION
REACTORS

WATER

AR AR
STRIPPER STRIPPER

CLEAN WATER

SLUDGE
THICKENING
PROCESS

SOLIDS CONTACT
UNIT 2

HOLDING

BLOWER

SLUDGE
TO DISPOSAL

GRANULAR ACTIVATED
CARBON SYSTEM

SURRY

TO BIG BLACK CREEK

Removes metals from water by elevating pH and adding

polymer to form a slurry mixture. Slurry sent to sludge
Thickening Process; remaining water sent to Gravity Filter
Note: This unit was taken out of service in 1995 because
it waos not needed to meet discharge limitations.

@ SOLIDS CONTACT UNIT 1

® GRAVITY FILTER Removes fine particles from water.

® SLUDGE THICKENING PROCESS/FILTER PRESS Forms sludge by adding lime to slurry and forcing it
through Filter Press Sludge sent offsite for disposal,

water recycled to Solids Contact Unit 1

@ UV/OXIDATION /GRANULAR Removes organic compounds from water
ACTIVATED CARBON

® SOLIDS CONTACT UNIT 2 Elevates the pH for ammonia removal and adds a
polymer to form a slurry mixture. Slurry sent to sludge
Thickening Process.

e AR STRIPPERS Ammonia stripped from water prior to discharge to Big
Black Creek.

Figure 3. Groundwater Treatment Process Schematic
Bofors Nobel Superfund Site, Muskegon, Michigan

@7  gg=  Prepared by: Final

i I U.S. Army Corps of Engineers October 6, 1998

L Hazardous, Toxic, Radioactive Waste
Center of Expertise 47



Bofors Nobel Superfund Site

KEY DESIGN CRITERIA
The expected operational lifetime of the treatment system is estimated to be greater than 60 years.
OPERATING PARAMETERS AFFECTING TREATMENT COST OR PERFORMANCE

The following table lists several of the key operating parameters for the GWTP. Where possible, design
values are compared to actual values.

Parameter Units Design Value Actual Value (1)
Pumping Rate gpm 782 390 - 500
Water Temperature
Influent °F NA 56
UV Oxidation Unit °F NA 54
Effluent °F NA 54
Influent and Effluent Contaminant Concentrations
Influent (9 Primary Contaminants) pg/L 5,218 <1500
Effluent (9 Primary Contaminants) pg/L 43 <9
Pressure Loss Through GAC Columns PSI 1-3 NA
System pH (influent) NA 7.0 7.3
Chemical Feed Rates
Caustic (50% NaOH) gal/day 380 NA
Acid (96% H,SO,) gal/day 687 NA
Polymer gal/day 18 39
Hydrogen Peroxide gal/day NA 8.0
Ozone Generated Ibs/day NA 49.7
Head Loss Through the Dual Media Filtration System Feet 2.57 NA

(1) - 1998 Information
NA - Not Applicable

TREATMENT SYSTEM PERFORMANCE

PERFORMANCE OBJECTIVES

The overall objective of the GOU at the Bofors Nobel Superfund Site is to control the offsite migration of
contaminated groundwater, and to reduce the contaminant mass remaining in the aquifer. Limitations have
been established by the MDEQ for discharge of treated groundwater from the site. Table 7 lists the MDEQ
limitations for water discharged from the GWTP to Big Black Creek. Weekly sampling is required for all
parameters listed in the table.

IREATMENT PLAN

The treatment strategy for OU 01 at the Bofors Nobel site is to first address the contaminated groundwater
beneath the project site by preventing offsite migration. After successfully achieving this goal, the source of
the site contamination (soil and sludge in the lagoons) must be addressed in order to allow the site to be
remediated. Contaminated soils at the project site have not yet been addressed through any type of
remediation activity, therefore, a continuous source of contaminant loading to the aquifer remains at the
site. To date, alternatives that have been considered to address the contaminated soils include incineration,

excavation  with  consolidation in an onsite landfill,, and placement of a slurry
@7  gg=  Prepared by: Final
i I U.S. Army Corps of Engineers October 6, 1998

L Hazardous, Toxic, Radioactive Waste

Center of Expertise 48



Bofors Nobel Superfund Site

Table 7. Discharge Limitations for the GWTP

Parameter Limitation
COD 20 mg/L
Ammonia Nitrogen -
12/1 - 4/30 29 mg/L
5/1 - 9/30 2.0 mg/L
10/1 - 11/30 12 mg/L
Purgeable Halocarbons
Each 5 pg/L
Purgeable Aromatics
Each 5 pg/L
Aniline 10 pg/L
2-Chloroaniline 20 pg/L
Carbon Disulfide 5 pg/L
2-Butanone 500 pg/L
2-Methylphenol 5 pg/L

Benzidine

0.12 pg/L (2)

3,3-Dichlorobenzene

0.18 ug/L (1)

2,4-Dinitrophenol 29 pg/L (1)
1,1-Dichloroethane 5 pg/L
1,1-Dichloroethene 5 pg/L

Total Copper 62 ug/L / 38 pg/L (1)
Total Lead 11 pg/L (1)

Total Mercury

0.0013 pg/L (1)

Total Zinc

320 pg/L / 185 ug/L (1)

Dissolved Oxygen

5/1 - 9/30

6.5 mg/L (minimum)

10/1 - 4/30

4.0 mg/L (minimum)

pH

6.5 - 9.0 (acceptable range)

(1) - Allowable Monthly Average Concentration

] e Prepared by:

Final

i I U.S. Army Corps of Engineers
I Hazardous, Toxic, Radioactive Waste

Center of Expertise

49

October 6, 1998




Bofors Nobel Superfund Site

wall combined with installation of an impermeable cap at the site. At the time this report was prepared, no
final action had been selected to address the issue of soil and sediment contamination.

In 1991, treatability testing was performed to assess the performance of several groundwater treatment
technologies. Technologies tested included: UV/peroxide oxidation, UV/ozone oxidation, and carbon
adsorption. Test results indicated that UV/ozone oxidation was the superior technology for treatment of
groundwater at the Bofors Nobel site.

TREATMENT PERFORMANCE DATA

The concentration of contaminants in the influent to the groundwater treatment facility has consistently been
less than design values. As previously indicated, the total concentration of organic compounds in extracted
groundwater is approximately 1.5 mg/L (versus a design estimate of greater than 5 mg/L), and has not
varied significantly since project start-up. The consistency of the influent concentration is expected, since
the source of soil and sediment contamination at the site has not yet been addressed. It is likely that future
soil remediation at the site will include removal and/or capping of the contamination, ultimately leading to a
reduction in the amount of contamination being carried to the site groundwater. It has been estimated that
long-term cleanup of the site groundwater will take 50 to 70 years.

The groundwater treatment facility has consistently treated the target contaminants to concentrations below
the limits established by the MDEQ. The site has not exceeded the permit limits for any individual